saroniis. FCC RF Test Report

Report No. : FR480902E

11BE320MIMO_Ant0_6105_Puncturing 80M_4

Spectrum |

(=)

Ref Level 20.00 dBm Offset 15.32 dB @ RBW 1 MHz

o Att 30dB & SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep
Count 100/100
@ 1Rm View
M1[1] -10.21 dBm
6.097590 GHz
10 dBm
0 dBm
M1
-10 dBm —
-20 dBm _U’_’Ui _}~
-30 dém

I
-40 dBm

-50 dem
-60 dBm
-70 dBm
CF 6.105 GHz 691 pts Span 640.0 MHz
) I I
Date: 23.AUG.2024 00:21:22
11BE320MIMO_Ant0_6105_Puncturing 40M_8
Spectrum | |n€3|
Ref Level 20,00 dém Offset 15,33 dB & RBW 1 MHz
o Att 30 dB @ SWT 20 ms & VBW 3 MHz Mode Auto Sweep
Count 100/100
(@ 1rm view
M1[1] -10.08 dBm
6.097590 GHz
10 dBm
0 dem
M1
-10 dBm X,

O ] T

-30 dém ‘

—
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.105 GHz 691 pts

Date: 23.AUG.2024 00:33:27

i ] Qi e

Span 640.0 MHz
N

Sporton International Inc. (ShenZhen) Page Number : A27 of A94

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE320MIMO_Antl_6105_Large RU 996*2+484_6

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

Offset 15.60 dB & RBW 1 MHz
30dB & SWT 20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-10.27 dBm
6.100370 GHzZ|

0 dem

-10 dBm

-20 dBm

-30 dém

o
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.105 GHz

691 pts

Span 640.0 MHz

1

Date: 23.AUG.2024 02:36:03

11BE320MIMO_Ant1_6105_Large RU 996*3 4

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

Offset 15.64 dB @ RBW 1 MHz
30 dB @ SWT 20 ms & VBW 3 MHz

Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-9.96 dBm
6.098520 GHz

0 dem

M
-10 dBm x

-20 dBm

-30 dém

P
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.105 GHz 691 pts

Span 640.0 MHz
N

1

Date: 23.AUG.2024 02:44:57

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : A28 of A94



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE320MIMO_Antl_6105_Large RU 996*3+484_8

Spectrum |

(=)

Ref Level 20.00 dBm
o Att
Count 100/100

Offset 15.66 dB @ RBW 1 MHz
30dB & SWT 20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-11.10 dBm
6.098520 GHzZ|

0 dem

M1
-10 dBm

-20 dBm

-30 dém

40 dem—]

-50 dBm

-60 dBm

=70 dBm

CF 6.105 GHz 691 pts

Span 640.0 MHz

1

Date: 23.AUG.2024 09:36:35

11BE320MIMO_Antl_6105_Puncturing 80M+40M_6

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 100/100

Offset 15.45 dB & RBW 1 MHz
30 dB @ SWT 20 ms & VBW 3 MHz

Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-10.12 dBm
6.100370 GHz

0 dem

gl
-10 dBm i

-20 dBm

-30 dém

—
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.105 GHz 691 pts

Span 640.0 MHz
N

1

Date: 23.AUG.2024 00:28:59

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : A29 of A94



saroniis. FCC RF Test Report

Report No. : FR480902E

11BE320MIMO_Ant1_6105_Puncturing 80M_4

Spectrum |

(=)

Ref Level 20.00 dBm Offset 15.45 dB @ RBW 1 MHz

o Att 30dB & SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep
Count 100/100
@ 1Rm View
M1[1] -10.21 dBm
6.112410 GHz
10 dBm
0 dBm
A1
L 4
-10 dBm _\/_U(i-r_i hn,_(_w
-20 dBm \
-30 dBm

40 dem—]

-50 dBm

-60 dBm

=70 dBm

CF 6.105 GHz 691 pts

Span 640.0 MHz

H T

Date: 23.AUG.2024 00:31:33

11BE320MIMO_Antl_6105_Puncturing 40M_8

Spectrum |

(=)

Ref Level 20,00 dém Offset 1545 dB & RBW 1 MHz

o Att 30 dB & SWT 20 ms & VBW 3 MHz Mode Auto Sweep
Count 100/100

(@ 1rm view

M1[1]

10 dBm

-10.51 dBm
6.099440 GHz

0 dem

-10 dBm

-20 dBl r_ﬁvm‘u_kfv—f‘] L

-30 dém

1
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.105 GHz 691 pts

Date: 23.AUG.2024 00:33:38

i ] T

Span 640.0 MHz
N

Sporton International Inc. (ShenZhen) Page Number : A30 of A94

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



saroniis. FCC RF Test Report

Report No. : FR480902E

11BE320MIMO_Ant0_6905_Large RU 996*2+484_7

Spectrum |

(=)

o Att 30 dB @ SWT
Count 94/100

Ref Level 20.00 dBm Offset 16.45 dB @ RBW 1 MHz

20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-10.52 dBm
6.908700 GHZ|

0 dem

-10 dBm

-20 dBm

[

-30 dém

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz

691 pts

Span 640.0 MHz

1

Date: 23.AUG.2024 02:58:14

11BE320MIMO_Ant0_6905_Large RU 996*3 1

Spectrum |

(=)

o Att 30 dB @ SWT
Count 94/100

Ref Level 20,00 dém Offset 16,56 dB & RBW 1 MHz

20 ms & VBW 32 MHz

Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-10.62 dBm
6.847580 GHz

0 dem

-10 dBm

-20 dBm

T

-30 dém

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz

691 pts

Span 640.0 MHz
N

1

Date: 23.AUG.2024 03:11:02

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : A31 of A94



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE320MIMO_Ant0_6905_Large RU 996*3+484_1

Spectrum |

(=)

Ref Level 20.00 dBm
o Att 30 dB
Count 94/100

Offset 16.50 dB @ RBW 1 MHz
- SWT 20 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-10.10 dBm
6.847580 GHzZ|

0 dem

-10 dBm

-20 dBm

W

-30 dém

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz

691 pts

Span 640.0 MHz

1

Date: 23.AUG.2024 03

114:09

11BE320MIMO_Ant0_6905_Puncturing 80M+40M_7

Spectrum |

(=)

Ref Level 20,00 dém
o Att
Count 95/100

30 dB & SWT

Offset 16,38 dB @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1]

-10.44 dBm
6.907780 GHz

0 dem

-10 dBm

-20 dBm

W

-30 dém

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz

691 pts

Span 640.0 MHz
N

1

Date: 23.AUG.2024

01:01:30

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG

Page Number : A32 of A94



s=aranas. FCC RF Test Report Report No. : FR480902E

11BE320MIMO_Ant0_6905_Puncturing 80M_1

Spectrum |

(=)

Ref Level 20.00 dBm

Count 95/100

o Att 30dB & SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep

Offset 16.358 dB @ RBW 1 MHz

@ 1Rm View

10 dBm

M1[1] -10.42 dBm
6.907780 GHz

0 dem

-10 dBm

-20 dBm

[

-30 dém

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz

691 pts Span 640.0 MHz
e ———

1

] ARRRREEED W

Date: 23.AUG.2024 01:04:50

11BE320MIMO_Ant0_6905_Puncturing 40M_1

Spectrum |

(=)

Ref Level 20,00 dém
o Att 30 dB @
Count 95/100

Offset 16,37 dB & RBW 1 MHz
SWT 20 ms & VBW 3 MHz Mode Auto Sweep

(@ 1rm view

10 dBm

M1[1] -10.64 dBm
6.907780 GHz|

0 dem

-10 dBm

-20 dBm

S T

-30 dém

I [ —
-40 dem e

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz 691 pts Span 640.0 MHz
[
i ] ARRRRREED e
Date: 23.AUG.2024 01:08:38
Sporton International Inc. (ShenZhen) Page Number : A33 of A94

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



s=aranas. FCC RF Test Report Report No. : FR480902E

11BE320MIMO_Antl_6905_Large RU 996*2+484_7

Spectrum | |u%r1|

Ref Level 20.00 dBm Offset 16.73 dB @ RBW 1 MHz

o Att 30dB & SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep
Count 94/100

@ 1Rm View

M1[1] -10.12 dBm

6.919820 GHz
10 dBm

0 dem

M1
-10 dBm .

-20 dBm WWJ,—WB\W

-30 dém

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz 691 pts Span 640.0 MHz
Jj J T

Date: 23.AUG.2024 02:58:48

11BE320MIMO_Ant1_6905_Large RU 996*3 1

Spectrum | |n€3|

Ref Level 20,00 dém Offset 16,76 dB & RBW 1 MHz

o Att 30 dB @ SWT 20 ms & VBW 3 MHz Mode Auto Sweep
Count 94/100
(@ 1rm view
M1[1] -10.00 dBm
6.900370 GHz
10 dBm
0 dem

gl
-10 dBm T

-20 dBm l—/ F‘VYW‘U"W\NT

-30 dém )

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz 691 pts Span 640.0 MHz
——————
T

Date: 2Z3.AUG.2024 03:11:36

Sporton International Inc. (ShenZhen) Page Number : A34 of A94
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



s=aranas. FCC RF Test Report Report No. : FR480902E

11BE320MIMO_Antl_6905_Large RU 996*3+484_1

Spectrum | |u%r1|

Ref Level 20.00 dBm Offset 16.79 dB @ RBW 1 MHz

o Att 30dB & SWT 20 ms & ¥BW 3 MHz Mode Auto Sweep
Count 94/100

@ 1Rm View

M1[1] -9.85 dBm

6.917040 GHz
10 dBm

0 dem

-10 dBm -

-20 dBm FHL[’ - W_Ur_v’\rﬁ

-30 dém

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz 691 pts Span 640.0 MHz
)i J ARRRRREED o

Date: 23.AUG.2024 03:14:43

11BE320MIMO_Antl_6905_ Puncturing 80M+40M_7

Spectrum | |n€3|

Ref Level 20,00 dém Offset 16,58 dB & RBW 1 MHz

o Att 30 dB @ SWT 20 ms & VBW 3 MHz Mode Auto Sweep
Count 94/100

(@ 1rm view

M1[1] -10.10 dBm

6.900370 GHz|
10 dBm

0 dem

gl
-10 dBm X

T
-20 dem Wﬁ_ﬁ

-30 dém

SN RO L
-40 dBm [

-50 dBm

-60 dBm

=70 dBm

CF 6.905 GHz 691 pts Span 640.0 MHz
——————
T

Date: 23.AUG.2024 01:01:42

Sporton International Inc. (ShenZhen) Page Number : A35 of A94
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



saroniis. FCC RF Test Report

Report No. : FR480902E

11BE320MIMO_Ant1_6905_Puncturing 80M_1

o Att
Count 94/

Spectrum |

(=)

Ref Level 20.00 dBm Offset 16.58 dB & RBW 1 MHz

30 de @ SWT 20ms & VBW 3 MHz Mode aAuto Sweep
100

@ LRm View

10 dBm

M1[1]

10.26 dBm
6.898520 GHz

0dem

-10 dBm

M1

-20 dBm

T b

-30 dBm

-40 dBm

e

-50 dBm

-60 dBm

-70 dem

CF 6.905 G

Hz 691 pts

Span 640.0 MHz

p—

AUG.2024 01:05:01

11BE320MIMO_Antl_6905_Puncturing 40M_1

Ref Level
j Att

Count 94/100

Spectrum

&

20.00 dBm Offset 16.50 dB @ RBW 1 MHz

30 dE & SWT 20ms @ VBW 3 MHz Mode Auto Sweep

@ 1Rm View

10 dBm

M1[1]

-10.22 dBm
6.900370 GHz

0 dBm

-10 dBm

-20 dBm

7 ””””%“”"‘T”*ﬁ

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 6.905 GH

z 691 pts

[ il ] [T

Span 640.0 MHz

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG

Page Number : A36 of A94



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

In-Band Emissions

Test Result
TestMode Antenna | Channel '\gRU IR Result Limit Verdict
ize Index
52+26_OFDMA 1 See test graph | See test graph | PASS
Anto 5955 106+26_OFDMA 1 See test graph | See test graph | PASS
52+26_OFDMA 1 See test graph | See test graph | PASS
Antl 5955 106+26_OFDMA 1 See test graph | See test graph | PASS
ARtO 6435 52+26_OFDMA 1 See test graph | See test graph | PASS
106+26_OFDMA 1 See test graph | See test graph | PASS
Antl 6435 52+26_OFDMA 1 See test graph | See test graph | PASS
11BE20MIMO 106+26_OFDMA 1 See test graph | See test graph | PASS
Anto 6535 52+26_OFDMA 1 See test graph | See test graph | PASS
106+26_OFDMA 1 See test graph | See test graph | PASS
Antl 6535 52+26_OFDMA 1 See test graph | See test graph | PASS
106+26_OFDMA 1 See test graph | See test graph | PASS
Anto 2095 52+26_OFDMA 3 See test graph | See test graph | PASS
106+26_OFDMA 2 See test graph | See test graph | PASS
Antd 2005 52+26_OFDMA 3 See test graph | See test graph | PASS
106+26_OFDMA 2 See test graph | See test graph | PASS
ARtO 5085 Large RU 484+242 4 See test graph | See test graph | PASS
Puncturing 20M 4 See test graph | See test graph | PASS
Antl 5985 Large RU 484+242 4 See test graph | See test graph | PASS
11BESOMIMO Puncturing 20M 4 See test graph | See test graph | PASS
ARtO 2025 Large RU 484+242 1 See test graph | See test graph | PASS
Puncturing 20M 1 See test graph | See test graph | PASS
Antl 7025 Large RU 484+242 1 See test graph | See test graph | PASS
Puncturing 20M 1 See test graph | See test graph | PASS
Large RU 996+484 4 See test graph | See test graph | PASS
Ant0 6025 Puncturing 40M 4 See test graph | See test graph | PASS
Puncturing 20M 8 See test graph | See test graph | PASS
Large RU 996+484 4 See test graph | See test graph | PASS
Antl 6025 Puncturing 40M 4 See test graph | See test graph | PASS
Puncturing 20M 8 See test graph | See test graph | PASS
11BE160MIMO
Large RU 996+484 1 See test graph | See test graph | PASS
Ant0 6985 Puncturing 40M 1 See test graph | See test graph | PASS
Puncturing 20M 1 See test graph | See test graph | PASS
Large RU 996+484 1 See test graph | See test graph | PASS
Antl 6985 Puncturing 40M 1 See test graph | See test graph | PASS
Puncturing 20M 1 See test graph | See test graph | PASS
ngéggze jgl; 4 6 See test graph | See test graph | PASS
Large RU 996*3 4 See test graph | See test graph | PASS
11BE320MIMO Ant0 6105 Large RU
996%3+484 8 See test graph | See test graph | PASS
Puncturing 6 See test graph | See test graph | PASS
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096+2+484 7 See test graph | See test graph | PASS

Large RU 996*3 1 See test graph | See test graph | PASS
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Antl 6905 996%3+484 1 See test graph | See test graph | PASS
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-80 dBm

CF 5.955 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -12.46 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,400 MHz 200,000 kHz 5.91319 GHz -63.04 dBm -50,59 dB -10.59 dB
-32.400 MHz -21.600 MHz 200.000 kHz 5.92267 GHz -63.62 dBm -51.16 dB -11.24 dB
-21.600 MHz -11,800 MHz 200,000 kHz 5.94319 GHz -54.,22 dBm -41,76 dB -21.75 dB
-11.800 MHz -10.800 MHz 200.000 kHz 5.94327 GHz -52.99 dBm -40.53 dB -21.83 dB
10,800 MHz 11,800 MHz 200,000 kHz 5.96680 GHz -63,55 dBm -51,09 dB -31.19 dB
11.800 MHz 21.600 MHz 200.000 kHz 5.97633 GHz -53.26 dBm -50.81 dB -23.02 dB
21,600 MHz 32,400 MHz 200,000 kHz 5.98724 GHz -63.74 dBm -51,28 dB -11.46 dB
32,400 MHz 50,000 MHz 200,000 kHz 6.00326 GHz -63,36 dBm -50,90 dB -10.90 dB
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11BE20MIMO_Ant0_6435_52+26_OFDMA_1

Spectrum | u%:t
Ref Level 10.00 dBm  Offset 16.10 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -10.26 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,250 MHz 200,000 kHz 5,39841 GHz -63,76 dBm -53,49 dB -13.49 dB
-32.250 MHz -21.500 MHz 200.000 kHz 6.40281 GHz -653.96 dBm -53.69 dB -13.75 dB
-21.500 MHz -11,750 MHz 200,000 kHz 6.41356 GHz -63,79 dBm -53,52 dB -25.57 dB
-11.750 MHz -10.750 MHz 200.000 kHz 6.42326 GHz -58.77 dBm -48.51 dB -28.61 dB
10,750 MHz 11,750 MHz 200,000 kHz 5.44670 GHz -62,05 dBm -51,79 dB -32.69 dB
11.750 MHz 21.500 MHz 200.000 kHz 6.45613 GHz -53.13 dBm -52.86 dB -25.17 dB
21,500 MHz 32,250 MHz 200,000 kHz 6.46718 GHz -63,55 dBm -53,29 dB -13,37 dB
32,250 MHz 50.000 MHz 200.000 kHz 6.47818 GHz -53.15 dBm -52.89 dB -12.89 dB
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Ref Level 10.00 dém  Offset 16.10 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.90 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,250 MHz 200,000 kHz 6.39259 GHz -63,80 dBm -52,90 dB -12,90 dB
-32.250 MHz -21.500 MHz 200.000 kHz 6.40280 GHz -63.77 dBm -52.87 dB -12.92 dB
-21.500 MHz -11,750 MHz 200,000 kHz 6.42321 GHz -51,42 dBm -40,51 dB -20.48 dB
-11.750 MHz -10.750 MHz 200.000 kHz 6.42326 GHz -52.11 dBm -41.21dB -21.31dB
10,750 MHz 11,750 MHz 200,000 kHz 5,44674 GHz -62,17 dBm -51.27 dB -31.37 dB
11.750 MHz 21.500 MHz 200.000 kHz 6.45640 GHz -63.63 dBm -52.73dB -24.81 dB
21,500 MHz 32,250 MHz 200,000 kHz 6.46714 GHz -63,58 dBm -52,68 dB -12,81 dB
32,250 MHz 50,000 MHz 200,000 kHz 6.47867 GHz -62,98 dBm -52.07 dB -12,07 dB
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Spectrum | u%:t
Ref Level 10.00 dBm  Offset 16.20 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -11.76 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,400 MHz 200,000 kHz 6.39494 GHz -63,76 dBm -52,00 dB -12,00 dB
-32.400 MHz -21.600 MHz 200.000 kHz 6.40303 GHz -63.80 dBm -52.03 dB -12.50 dB
-21.600 MHz -11,800 MHz 200,000 kHz 5,41343 GHz -64,09 dBm -52,32 dB -24,34 dB
-11.800 MHz -10.800 MHz 200.000 kHz 6.42321 GHz -60.34 dBm -48.58 dB -28.68 dB
10,800 MHz 11,800 MHz 200,000 kHz 5,44679 GHz -63,73 dBm -51,96 dB -32.06 dB
11.800 MHz 21.600 MHz 200.000 kHz 6.45648 GHz -53.30 dBm -51.53dB -23.64 dB
21,600 MHz 32,400 MHz 200,000 kHz 6.46711 GHz -63,32 dBm -51,56 dB -11.88 dB
32,400 MHz 50.000 MHz 200.000 kHz 6.48289 GHz -62.74 dBm -50.97 dB -10.97 dB
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Ref Level 10.00 dém Offset 16.20 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRr==28
-10 dBm T
-20 dém f
-30 dBm /
-40 dBm
50 dRm f B
-60 dBm —
-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.41dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,400 MHz 200,000 kHz 5,38978 GHz -63,70 dBm -52,29 dB -12,29 dB
-32.400 MHz -21.600 MHz 200.000 kHz 6.40272 GHz -654.20 dBm -52.79 dB -12.91 dB
-21.600 MHz -11,800 MHz 200,000 kHz 6.42318 GHz -53,79 dBm -42,37 dB -22,35 dB
-11.800 MHz -10.800 MHz 200.000 kHz 6.42321 GHz -54.01 dBm -42.60 dB -22.70 dB
10,800 MHz 11,800 MHz 200,000 kHz 5,44679 GHz -62,34 dBm -50,93 dB -31.03 dB
11.800 MHz 21.600 MHz 200.000 kHz 6.45659 GHz -63.17 dBm -51.75dB -23.77 dB
21,600 MHz 32,400 MHz 200,000 kHz 6.46732 GHz -63,38 dBm -51,96 dB -12.05 dB
32,400 MHz 50,000 MHz 200,000 kHz 6.48257 GHz -63,16 dBm 51,75 dB -11.75 dB
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11BE20MIMO_Ant0_6535_52+26_OFDMA_1

Spectrum | u%:t
Ref Level 10.00 dBm  Offset 1583 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -12.05dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,700 MHz 200,000 kHz 5,48574 GHz -63,81 dBm -51.77 dB -11.77 dB
-32.700 MHz -21.800 MHz 200.000 kHz 6.50235 GHz -64.33 dBm -52.29 dB -12.34 dB
-21.800 MHz -11,900 MHz 200,000 kHz 5,51348 GHz -64,11 dBm -52.07 dB -24.,29 dB
-11.900 MHz -10.900 MHz 200.000 kHz 6.52311 GHz -60.48 dBm -48.44 db -28.54 dB
10,900 MHz 11,900 MHz 200,000 kHz 6.54690 GHz -64,09 dBm -52,05 dB -32,15 dB
11.900 MHz 21.800 MHz 200.000 kHz 6.55652 GHz -54.30 dBm -52.25dB -24.49 dB
21,800 MHz 32,700 MHz 200,000 kHz 6.56715 GHz -63,91 dBm -51.87 dB -12.47 dB
32,700 MHz 50.000 MHz 200.000 kHz 6.57458 GHz -63.74 dBm -51.69 dB -11.69 dB
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Ref Level 10.00 dém  Offset 15.83 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.93 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,700 MHz 200,000 kHz 6.49087 GHz -63.57 dBm -51.64 dB -11.64 dB
-32.700 MHz -21.800 MHz 200.000 kHz 6.50232 GHz -63.84 dBm -51.92dB -11.93 dB
-21.800 MHz -11,900 MHz 200,000 kHz 6.52307 GHz -54.,20 dBm -42.,27 dB -22,25 dB
-11.900 MHz -10.900 MHz 200.000 kHz 6.52316 GHz -53.97 dBm -42.04 dB -23.14 dB
10,900 MHz 11,900 MHz 200,000 kHz 6.54690 GHz -63,94 dBm -52,01 dB -32,11 dB
11.900 MHz 21.800 MHz 200.000 kHz 6.55654 GHz -53.89 dBm -51.96 dB -24.17 dB
21,800 MHz 32,700 MHz 200,000 kHz 6.56761 GHz -63,80 dBm -51.87 dB -11.97 dB
32,700 MHz 50,000 MHz 200,000 kHz 6.57355 GHz -63,70 dBm -51.77 dB -11.77 dB
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Spectrum | u%:t
Ref Level 10.00 dém  Offset 16.00 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -12.88 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,100 MHz 200,000 kHz 6.49557 GHz -63,63 dBm -50.74 dB -10.74 dB
-32.100 MHz -21.400 MHz 200.000 kHz 6.50293 GHz -653.96 dBm -51.07 dB -11.10 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 5,51372 GHz -64,39 dBm 51,51 dB -23.60 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.52331 GHz -60.12 dBm -47.24 dB -27.34 dB
10,700 MHz 11,700 MHz 200,000 kHz 6.54669 GHz -64.27 dBm -51,38 dB -31.68 dB
11.700 MHz 21.400 MHz 200.000 kHz 6.55624 GHz -654.40 dBm -51.51dB -23.64 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.56698 GHz -64,18 dBm -51,30 dB -11.44 dB
32,100 MHz 50.000 MHz 200.000 kHz 6.57584 GHz -53.84 dBm -50.95 dB -10.95 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.14 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,100 MHz 200,000 kHz 6.48803 GHz -63,53 dBm -51,39 dB -11,39 dB
-32.100 MHz -21.400 MHz 200.000 kHz 6.50291 GHz -63.94 dBm -51.80 dB -11.80 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.52325 GHz -53.44 dBm -41,30 dB -21.26 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.52334 GHz -52.36 dBm -40.22 dB -20.92 dB
10,700 MHz 11,700 MHz 200,000 kHz 6.54669 GHz -63,49 dBm -51,35 dB -31.65 dB
11.700 MHz 21.400 MHz 200.000 kHz 6.55607 GHz -63.63 dBm -51.49 dB -23.75 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.56707 GHz -63,98 dBm -51.84 dB -11.88 dB
32,100 MHz 50,000 MHz 200,000 kHz 6.57791 GHz -63,66 dBm -51,52 dB -11.52 dB
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Spectrum | u%:t
Ref Level 10.00 dBm  Offset 16.28 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -12.62 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,350 MHz 200,000 kHz 7.05171 GHz -64,00 dBm -51.37 dB -11,37 dB
-31.350 MHz -20.,900 MHz 200.000 kHz 7.06369 GHz -64.57 dBm -51.95dB -11.99 dB
-20.,900 MHz -11.450 MHz 200,000 kHz 7.07411 GHz -64,49 dBm -51.87 dB -23.88 dB
-11.450 MHz -10.450 MHz 200.000 kHz 7.08356 GHz -64.62 dBm -52.00 dB -32.10 dB
10.450 MHz 11,450 MHz 200,000 kHz 7.10644 GHz -60,44 dBm -47.81 dB -27.91 dB
11.450 MHz 20.900 MHz 200.000 kHz 7.11589 GHz -64.71 dBm -52.09 dB -24.10 dB
20,900 MHz 31,350 MHz 200,000 kHz 7.12629 GHz -64.,62 dBm -52,00 dB -12.07 dB
31.350 MHz 50.000 MHz 200.000 kHz 7.12932 GHz -54.07 dBm -51.45 dB -11.45 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.84 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,350 MHz 200,000 kHz 7.04516 GHz -64,29 dBm 51,45 dB -11.45 dB
-31.350 MHz -20.,900 MHz 200.000 kHz 7.06370 GHz -64.62 dBm -51.77 dB -11.84 dB
-20.,900 MHz -11.450 MHz 200,000 kHz 7.07411 GHz -64.64 dBm -51,80 dB -23.81 dB
-11.450 MHz -10.450 MHz 200.000 kHz 7.08360 GHz -62.43 dBm -49.58 dB -30.49 dB
10.450 MHz 11,450 MHz 200,000 kHz 7.10644 GHz -51.87 dBm -39,03 dB -19.13 dB
11.450 MHz 20.900 MHz 200.000 kHz 7.10649 GHz -51.25 dBm -38.41 dB -18.38 dB
20,900 MHz 31,350 MHz 200,000 kHz 7.12607 GHz -64.,68 dBm -51.84 dB -12,17 dB
31,350 MHz 50,000 MHz 200,000 kHz 7.13396 GHz -64,52 dBm -51,68 dB -11.68 dB
i ) QERRRRRED W
Date: 22.AUG.2024 07:15:56
Sporton International Inc. (ShenZhen) Page Number : A45 of A94

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE20MIMO_Antl_7095_52+26_OFDMA_3

Spectrum |

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16.42 dB Mode Auto Sweep

@ 1Rm View

Limit ¢heck

0 dBfr==28

PAS

-10 dBm

-20 dem " I -

-30 dBm 'J l [ \

-40 dBm

=50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 7.095 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask Standard: None

Date: 22.AUG.2024 06:32:35

Peak Power -11.73 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,650 MHz 200,000 kHz 7.05430 GHz -63,97 dBm -52,25 dB -12,25 dB
-31.650 MHz -21,100 MHz 200.000 kHz 7.06349 GHz -64.32 dBm -52.60 dB -12.75 dB
-21,100 MHz -11,550 MHz 200,000 kHz 7.07400 GHz -64,33 dBm -52,61 dB -24.69 dB
-11.550 MHz -10.550 MHz 200.000 kHz 7.08345 GHz -63.66 dBm -51.93dB -32.03 dB
10,550 MHz 11,550 MHz 200,000 kHz 7.10654 GHz -60,16 dBm -48,43 dB -28.73 dB
11.550 MHz 21.100 MHz 200.000 kHz 7.11606 GHz -654.62 dBm -52.90 dB -24.94 dB
21,100 MHz 31.650 MHz 200,000 kHz 7.12650 GHz -64,42 dBm -52,70 dB -12.86 dB
31.650 MHz 50.000 MHz 200.000 kHz 7.12791 GHz -54.20 dBm -52.47 dB -12.47 dB
I ] QAR

11BE20MIMO_Antl_7095_106+26_OFDMA_2

Spectrum | :%l
Ref Level 10.00 dBm Offset 16.42 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRr==28
-10 dBm
[ \
-20 dBm j ’ ‘\
-30 dem 1+ .
e R
-40 deém e =
/
-50 dBm 1 \
-60 dBm L .
-70 dBm
-80 dBm
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Spectrum Emission Mask Standard: None
Peak Power -12.27 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,650 MHz 200,000 kHz 7.04655 GHz -63,92 dBm -51,65 dB -11.65 dB
-31.650 MHz -21,100 MHz 200.000 kHz 7.06337 GHz -54.50 dBm -52.23dB -12.25 dB
-21,100 MHz -11,550 MHz 200,000 kHz 7.07416 GHz -64,10 dBm -51,83 dB -24.04 dB
-11.550 MHz -10.550 MHz 200.000 kHz 7.08357 GHz -60.69 dBm -48.41 dB -30.71 dB
10,550 MHz 11,550 MHz 200,000 kHz 7.10653 GHz -53,13 dBm -40,86 dB -21.36 dB
11.550 MHz 21.100 MHz 200.000 kHz 7.10660 GHz -52.87 dBm -40.60 dB -20.56 dB
21,100 MHz 31.650 MHz 200,000 kHz 7.12656 GHz -64,53 dBm -52,25 dB -12,36 dB
31,650 MHz 50,000 MHz 200,000 kHz 7.13163 GHz -63,91 dBm -51.64 dB -11.64 dB
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11BESOMIMO_Ant0_5985_Large RU 484+242_4
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Ref Level 10.00 dBm  Offset 1595 dB Mode Auto Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -5.44 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -128,400 MHz 1.000 MHz 5.85394 GHz -55,49 dBm -50,05 dB -10.05 dB
-128.400 MHz -85.600 MHz 1.000 MHz 5.85666 GHz -55.66 dBm -50.22 dB -10.24 dB
-85.600 MHz -43,800 MHz 1.000 MHz 5.94098 GHz -39,90 dBm -34.46 dB -14.42 dB
-43.800 MHz -42.800 MHz 1.000 MHz 5.94122 GHz -40.59 dBm -35.15dB -15.55 dB
42,800 MHz 43,800 MHz 1.000 MHz 5,02878 GHz -51.34 dBm -45,90 dB -26.30 dB
43.800 MHz 85.600 MHz 1.000 MHz 6.07010 GHz -55.94 dBm -50.50 dB -22.59 dB
85,600 MHz 128,400 MHz 1.000 MHz 6.11310 GHz -56,52 dBm -51,08 dB -11.16 dB
128.400 MHz 200,000 MHz 1.000 MHz 6.12054 GHz -56.48 dBm -51.04 dB -11.04 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.49 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -128,400 MHz 1.000 MHz 5.85518 GHz -55,45 dBm -49,96 dB -9.96 dB
-128.400 MHz -85.600 MHz 1.000 MHz 5.85682 GHz -55.65 dBm -50.16 dB -10.22 dB
-85.600 MHz -43,800 MHz 1.000 MHz 5.94102 GHz -40,30 dBm -34.81 dB -14.78 dB
-43.800 MHz -42.800 MHz 1.000 MHz 5.94122 GHz -41.45 dBm -35.96 dB -16.36 dB
42,800 MHz 43,800 MHz 1.000 MHz 5,02878 GHz -53,39 dBm -47,90 dB -28.30 dB
43.800 MHz 85.600 MHz 1.000 MHz 6.06994 GHz -55.93 dBm -50.44 dB -22.57 dB
85,600 MHz 128,400 MHz 1.000 MHz 6.11290 GHz -56,34 dBm -50,85 dB -10.99 dB
128.400 MHz 200,000 MHz 1.000 MHz 6.11998 GHz -56,44 dBm -50,95 dB -10.95 dB
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Report No. : FR480902E

11BESOMIMO_Antl_5985_Large RU 484+242_4

Date: 22.AUG.2024
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Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 16.07 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
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-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.27 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,000 MHz 1.000 MHz 5.84894 GHz -55,48 dBm -49,20 dB -9.20 dB
-132.000 MHz -88.000 MHz 1.000 MHz 5.85330 GHz -55.66 dBm -49.38 dB -9.47 dB
-338,000 MHz -45,000 MHz 1.000 MHz 5.93986 GHz -42,81 dBm -36.54 dB -16.51 dB
-45.000 MHz -44.,000 MHz 1.000 MHz 5.94002 GHz -45.17 dBm -38.90 dB -19.30 dB
44,000 MHz 45,000 MHz 1.000 MHz 6.02998 GHz -53.37 dBm -47,10 dB -27.50 dB
45.000 MHz 88.000 MHz 1.000 MHz 6.07238 GHz -55.77 dBm -49.50 dB -21.61 dB
88,000 MHz 132,000 MHz 1.000 MHz 6.11666 GHz -56.47 dBm -50,20 dB -10.29 dB
132.000 MHz 200,000 MHz 1.000 MHz 6.12030 GHz -56.34 dBm -50.07 dB -10.07 dB
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Spectrum | |:%l|
Ref Level 10.00 dém  Offset 16.07 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRr==28
-10 dBm [ i = ]
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-40 dBm j
-50 dBm 4 \
-60 dBm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.09 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,000 MHz 1.000 MHz 5.84030 GHz -55,75 dBm -49,66 dB -9.66 dB
-132.000 MHz -88.000 MHz 1.000 MHz 5.85330 GHz -55.85 dBm -49.76 db -9.84 dB
-338,000 MHz -45,000 MHz 1.000 MHz 5.93990 GHz -43,39 dBm -37,30 dB -17.28 dB
-45.000 MHz -44.,000 MHz 1.000 MHz 5.94002 GHz -44.26 dBm -38.17 dB -18.57 dB
44,000 MHz 45,000 MHz 1.000 MHz 6.02998 GHz -53,88 dBm -47,79 dB -28.19 dB
45.000 MHz 88.000 MHz 1.000 MHz 6.07138 GHz -55.62 dBm -49.53 dB -21.83 dB
88,000 MHz 132,000 MHz 1.000 MHz 6.11638 GHz -56,36 dBm -50,28 dB -10.45 dB
132.000 MHz 200,000 MHz 1.000 MHz 6.11914 GHz -56,33 dBm -50.24 dB -10.24 dB
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11BESOMIMO_Ant0_7025_Large RU 484+242_1

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 16,17 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
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-50 dBm %
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-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.00dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 6.89294 GHz -55,11 dBm -49,12 dB -9.12 dB
-131.400 MHz -87.600 MHz 1.000 MHz ©6.89406 GHz -55.26 dBm -49.26 dB -2.39 dB
-837.600 MHz -44.,800 MHz 1.000 MHz 6.93750 GHz -54.69 dBm -48,69 dB -20.71 dB
-44.800 MHz -43.800 MHz 1.000 MHz ©6.98030 GHz -50.29 dBm -44.29 dB -26.29 dB
43,800 MHz 44,800 MHz 1.000 MHz 7.06978 GHz -42,74 dBm -36.74 dB -17.14 dB
44,800 MHz 87.600 MHz 1.000 MHz 7.06994 GHz -42.88 dBm -36.88 dB -16.85 dB
87.600 MHz 131,400 MHz 1.000 MHz 7.15622 GHz -57.64 dBm -51.64 dB -11.69 dB
1231.400 MHz 200,000 MHz 1.000 MHz 7.19834 GHz -57.16 dBm -51.17 dB -11.17 dB
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Ref Level 10.00 dém Offset 16.17 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.70dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 6.83982 GHz -55,19 dBm -49,49 dB -9.,49 dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.89378 GHz -55.31 dBm -49.61 dB -9.66 dB
-837.600 MHz -44.,800 MHz 1.000 MHz 5,93770 GHz -54.94 dBm -49,24 dB -21.29 dB
-44.800 MHz -43.800 MHz 1.000 MHz 6.98022 GHz -51.25 dBm -45.55 dB -25.95 dB
43,800 MHz 44,800 MHz 1.000 MHz 7.06978 GHz -42,46 dBm -36,76 dB -17.16 dB
44,800 MHz 87.600 MHz 1.000 MHz 7.06998 GHz -42.39 dBm -36.69 dB -16.65 dB
87.600 MHz 131,400 MHz 1.000 MHz 7.15614 GHz -57.60 dBm -51,90 dB -11.97 dB
131.400 MHz 200,000 MHz 1.000 MHz 7.20374 GHz -57.05 dBm -51,35 dB -11,35 dB
—
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Spectrum | |u%1|
Ref Level 10.00 dém  Offset 16.29 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
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-60 dBm
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.11 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency Power Abs | PowerRel | ALimit |
-200,000 MHz -132,000 MHz 1.000 MHz 6.89002 GHz -55,38 dBm -50.27 dB -10.27 dB
-132.000 MHz -88.000 MHz 1.000 MHz 6.89334 GHz -55.42 dBm -50.31dB -10.41 dB
-338,000 MHz -45,000 MHz 1.000 MHz 6.93738 GHz -55,10 dBm -49,99 dB -22.06 dB
-45.000 MHz -44.,000 MHz 1.000 MHz 6.98002 GHz -51.03 dBm -45.93 dB -26.33 dB
44,000 MHz 45,000 MHz 1.000 MHz 7.06990 GHz -41,37 dBm -36.27 dB -18.27 dB
45.000 MHz 88.000 MHz 1.000 MHz 7.07010 GHz -42.97 dBm -37.86 dB -17.85 dB
88,000 MHz 132,000 MHz 1.000 MHz 7.15670 GHz -57.50 dBm -52,40 dB -12.48 dB
132.000 MHz 200,000 MHz 1.000 MHz 7.20178 GHz -56.98 dBm -51.87 dB -11.87 dB
I I
Date: 22.AUG.2024 02:05:43
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Ref Level 10.00 dém  Offset 16.29 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-60 dBm
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.94 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,000 MHz 1.000 MHz 6.88362 GHz -55,35 dBm -50,41 dB -10.41 dB
-132.000 MHz -88.000 MHz 1.000 MHz 6.89330 GHz -55.39 dBm -50.45 dB -10.53 dB
-338,000 MHz -45,000 MHz 1.000 MHz 6.93706 GHz -55,13 dBm -50,19 dB -22,20 dB
-45.000 MHz -44.,000 MHz 1.000 MHz 6.98002 GHz -52.85 dBm -47.91dB -28.31 dB
44,000 MHz 45,000 MHz 1.000 MHz 7.06986 GHz -41,96 dBm -37.02 dB -19.82 dB
45.000 MHz 88.000 MHz 1.000 MHz 7.07026 GHz -42.74 dBm -37.79dB -17.75 dB
88,000 MHz 132,000 MHz 1.000 MHz 7.15670 GHz -57,31 dBm -52,37 dB -12.45 dB
132.000 MHz 200,000 MHz 1.000 MHz 7.19830 GHz -56,95 dBm -52,01 dB -12,01 dB
—
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Report No. : FR480902E

11BE160MIMO_Ant0_6025_Large RU 996+484_4

Spectrum |
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Ref Level 10.00 dBm  Offset 15.64 dB Mode Auto Sweep

Count 100/100

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.025 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.56 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency Power Abs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.76096 GHz -52,57 dBm -50,01 dB -10.01 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.76632 GHz -52.69 dBm -50.13 dB -10.37 dB
-173.600 MHz -87.800 MHz 2,000 MHz 5.87281 GHz -49,01 dBm -46,45 dB -20.44 dB
-87.800 MHz -86.800 MHz 2.000 MHz 5.93724 GHz -44.00 dBm -41.44 dB -22.27 dB
86,800 MHz 87.800 MHz 2,000 MHz 5,11276 GHz -50,79 dBm -48.24 dB -29.07 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.19816 GHz -52.96 dBm -50.40 dB -22.44 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.28392 GHz -53,21 dBm -50,65 dB -10.86 dB
260.400 MHz 400,000 MHz 2.000 MHz 6.28544 GHz -53.42 dBm -50.87 dB -10.87 dB
I QAR
Date: 22.AUG.2024 02:13:44
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Spectrum | |:%l|
Ref Level 10.00 dBm  Offset 15.64 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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=
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-60 dBm
-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.65 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.76192 GHz -52,63 dBm -49,99 dB -9.99 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.76464 GHz -52.81 dBm -50.17 dB -10.17 dB
-173.600 MHz -87.800 MHz 2,000 MHz 5.93636 GHz -42,43 dBm -39,78 dB -19.70 dB
-87.800 MHz -86.800 MHz 2.000 MHz 5.93724 GHz -42.22 dBm -39.57 dB -20.41 dB
86,800 MHz 87.800 MHz 2,000 MHz 5,11276 GHz -50,68 dBm -43.04 dB -28.87 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.19704 GHz -52.81 dBm -50.16 dB -22.31 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.28512 GHz -53.46 dBm -50,82 dB -10.86 dB
260,400 MHz 400,000 MHz 2,000 MHz 5,28544 GHz -53,40 dBm -50,75 dB -10.75 dB
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Report No. : FR480902E

11BE160MIMO_Ant0_6025_Puncturing 20M_8

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 15.64 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.46 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.75584 GHz -52,43 dBm -49,97 dB -9.97 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.76504 GHz -52.44 dBm -49.98 dB -10.04 dB
-173.600 MHz -87.800 MHz 2,000 MHz 5.86961 GHz -46,18 dBm -43,71 dB -17.41 dB
-87.800 MHz -86.800 MHz 2.000 MHz 5.93724 GHz -42.09 dBm -39.63 dB -20.46 dB
86,800 MHz 87.800 MHz 2,000 MHz 5,11276 GHz -47,48 dBm -45,01 dB -25.85 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.19384 GHz -50.37 dBm -47.91dB -20.35 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.28488 GHz -53,20 dBm -50.74 dB -10.81 dB
260.400 MHz 400,000 MHz 2.000 MHz 6.28568 GHz -53.04 dBm -50.58 dB -10.58 dB
I QAR
Date: 21.AUG.2024 23:38:00
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Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.56 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.76048 GHz -51,75 dBm -49,20 dB -9.20 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.76472 GHz -52.71 dBm -50.16 dB -10.17 dB
-173.600 MHz -87.800 MHz 2,000 MHz 5.85328 GHz -51,06 dBm -48,51 dB -20.68 dB
-87.800 MHz -86.800 MHz 2.000 MHz 5.93724 GHz -45.26 dBm -42.70 dB -23.53 dB
86,800 MHz 87.800 MHz 2,000 MHz 5,11276 GHz -50,13 dBm -47.,57 dB -28.41 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.19824 GHz -52.71 dBm -50.16 dB -22.19 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.28536 GHz -52,89 dBm -50.34 dB -10.34 dB
260,400 MHz 400,000 MHz 2,000 MHz 6.28816 GHz -52,77 dBm -50,22 dB -10.22 dB
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Mode Auto Sweep

@ 1Rm View

Limit ¢heck

0 dBfr==28

PAS

-10 dBm

—~

-20 dBm

-30 dBm

-40 dBm

-50 dBm

|

i

\
L

-60 dBm

-70 dBm

-80 dBm
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10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.66 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.76032 GHz -51,60 dBm -48,94 dB -8.94 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.76712 GHz -52.38 dBm -49.72 dB -10.07 dB
-173.600 MHz -87.800 MHz 2,000 MHz 5.85176 GHz -51,41 dBm -48.,74 dB -20.78 dB
-87.800 MHz -86.800 MHz 2.000 MHz 5.93724 GHz -44.01 dBm -41.34 dB -22.18 dB
86,800 MHz 87.800 MHz 2,000 MHz 5,11276 GHz -50,21 dBm -47.,55 dB -28.38 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.19664 GHz -52.53 dBm -49.87 dB -22.05 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.28504 GHz -52,79 dBm -50,12 dB -10,17 dB
260.400 MHz 400,000 MHz 2.000 MHz 6.29104 GHz -52.74 dBm -50.07 dB -10.07 dB
I ] QAR
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10001 pts
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Spectrum Emission Mask Standard: None
Peak Power -2.75dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400.,000 MHz -260,400 MHz 2,000 MHz 5.79976 GHz -51.52 dBm -48,76 dB -8.76 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.76576 GHz -52.37 dBm -49.62 db -9.78 dB
-173.600 MHz -87,800 MHz 2,000 MHz 5.85240 GHz -50,15 dBm -47.40 dB -19.49 dB
-87.800 MHz -86.800 MHz 2.000 MHz 5.93724 GHz -42.68 dBm -39.93 dB -20.76 dB
86,800 MHz 87.800 MHz 2,000 MHz 65,11276 GHz -47.91 dBm -45,16 dB -25.99 dB
87.800 MHz 173.600 MHz 2.000 MHz 5.19688 GHz -51.65 dBm -48.90 dB -21.06 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.28512 GHz -53.06 dBm -50,30 dB -10.34 dB
260,400 MHz 400,000 MHz 2,000 MHz 5.29648 GHz -52,71 dBm -49,96 dB -9.96 dB
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Mode Auto Sweep

@ 1Rm View

Limit ¢heck
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Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.65dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -264,000 MHz 2,000 MHz 5,71872 GHz -51,33 dBm -48.,68 dB -8.68 dB
-264.000 MHz -176.000 MHz 2.000 MHz 6.72136 GHz -51.30 dBm -48.65 dB -8.70 dB
-176.,000 MHz -89.,000 MHz 2,000 MHz 5,81040 GHz -50.60 dBm -47.,95 dB -20.08 dB
-89.000 MHz -88.000 MHz 2.000 MHz 6.89604 GHz -49.84 dBm -47.19 dB -28.03 dB
88,000 MHz 89,000 MHz 2,000 MHz 7.07396 GHz -48,62 dBm -45,97 dB -26.80 dB
89.000 MHz 176.000 MHz 2.000 MHz 7.15992 GHz -53.26 dBm -50.61 dB -22.71 dB
176.000 MHz 264,000 MHz 2,000 MHz 7.24792 GHz -54,21 dBm -51,56 dB -11.71 dB
264,000 MHz 400,000 MHz 2.000 MHz 7.25080 GHz -54.19 dBm -51.54 dB -11.54 dB
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Ref Level 10.00 dém Offset 16.12 dB Mode Auto Sweep
Count 100/100
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Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.77 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -264,000 MHz 2.000 MHz 6.72096 GHz -51.86 dBm -49,09 dB -9.09 dB
-264.000 MHz -176,000 MHz 2.000 MHz 6.72232 GHz -51.84 dBm -49.06 dB -9.24 dB
-176.000 MHz -89.000 MHz 2.000 MHz 5.81224 GHz -50.06 dBm -47.,29 dB -19.59 dB
-89.000 MHz -88.000 MHz 2.000 MHz 6.89604 GHz -50.03 dBm -47.26 dB -28.09 dB
88.000 MHz 89,000 MHz 2.000 MHz 7.07396 GHz -45,90 dBm -44,13 dB -24.96 dB
89.000 MHz 176.000 MHz 2.000 MHz 7.07420 GHz -45.52 dBm -42.75 dB -22.73 dB
176.000 MHz 264,000 MHz 2,000 MHz 7.24856 GHz -54.42 dBm -51.64 dB -11,70 dB
264,000 MHz 400,000 MHz 2.000 MHz 7.25400 GHz -54.29 dBm -51,52 dB -11.52 dB
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CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.82 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -264,000 MHz 2,000 MHz 6.72080 GHz -50,28 dBm -47 .46 dB -7.46 dB
-264.000 MHz -176.000 MHz 2.000 MHz 6.72136 GHz -49.96 dBm -47.14 dB -7.19dB
-176.,000 MHz -89.,000 MHz 2,000 MHz 6.86154 GHz -41,13 dBm -38,31 dB -15,14 dB
-89.000 MHz -88.000 MHz 2.000 MHz 6.89604 GHz -43.34 dBm -40.52 dB -21.35dB
88,000 MHz 89,000 MHz 2,000 MHz 7.07396 GHz -45,32 dBm -42,50 dB -23.33 dB
89.000 MHz 176.000 MHz 2.000 MHz 7.16000 GHz -52.52 dBm -49.70 dB -21.79 dB
176.000 MHz 264,000 MHz 2,000 MHz 7.24312 GHz -52,73 dBm -49,91 dB -10.71 dB
264,000 MHz 400,000 MHz 2.000 MHz 7.25576 GHz -53.52 dBm -50.70 dB -10.70 dB
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Ref Level 10.00 dém  Offset 16.21 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-10 dBm r
-20 dBm
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-70 dBm
-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.27 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 6.72360 GHz -52,73 dBm -50.45 dB -10.45 dB
-260.400 MHz -173.600 MHz 2.000 MHz 6.72520 GHz -52.84 dBm -50.57 dB -10.65 dB
-173.600 MHz -87.800 MHz 2,000 MHz 6.81192 GHz -51,96 dBm -49,69 dB -21.74 dB
-87.800 MHz -86.800 MHz 2.000 MHz 6.89724 GHz -49.45 dBm -47.18 dB -28.01 dB
86,800 MHz 87.800 MHz 2,000 MHz 7.07276 GHz -45,99 dBm -43,72 dB -24.55 dB
87.800 MHz 173,600 MHz 2.000 MHz 7.07332 GHz -44.10 dBm -41.82 dB -21.77 dB
173.600 MHz 260,400 MHz 2,000 MHz 7.24528 GHz -54.07 dBm -51,80 dB -11.82 dB
260,400 MHz 400,000 MHz 2,000 MHz 7.24576 GHz -54,09 dBm -51,82 dB -11.82 dB
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Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 16.21 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
-10 dBm r
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-70 dBm
-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.46 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency Power Abs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 6.72304 GHz -52,65 dBm -50,19 dB -10.19 dB
-260.400 MHz -173.600 MHz 2.000 MHz 6.72464 GHz -52.78 dBm -50.32 dB -10.33 dB
-173.600 MHz -87.800 MHz 2,000 MHz 6.81184 GHz -51,92 dBm -49,46 dB -21.50 dB
-87.800 MHz -86.800 MHz 2.000 MHz 6.89724 GHz -47.04 dBm -44.58 dB -25.41 dB
86,800 MHz 87.800 MHz 2,000 MHz 7.07276 GHz -42,22 dBm -39,76 dB -20.59 dB
87.800 MHz 173,600 MHz 2.000 MHz 7.07292 GHz -42.45 dBm -39.99 dB -19.98 dB
173.600 MHz 260,400 MHz 2,000 MHz 7.24528 GHz -54,29 dBm -51.84 dB -11.85 dB
260.400 MHz 400,000 MHz 2.000 MHz 7.25384 GHz -54.02 dBm -51.57 dB -11.57 dB
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Mode Auto Sweep

@ 1Rm View

Limit ¢heck
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-60 dBm

-70 dBm

-80 dBm

CF 6.985 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.38 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400.,000 MHz -260.400 MHz 2.000 MHz 6.72448 GHz -52.41 dBm -50,03 dB -10.03 dB
-260.400 MHz -173.,600 MHz 2.000 MHz 6.72816 GHz -51.96 dBm -49.58 dB -10.07 dB
-173,600 MHz -87.800 MHz 2.000 MHz 6.81256 GHz -49,38 dBm -47.00 dB -19,10 dB
-87.800 MHz -86.800 MHz 2.000 MHz 6.89724 GHz -45.45 dBm -43.07 dB -23.90 dB
86,800 MHz 87,800 MHz 2.000 MHz 7.07276 GHz -42.42 dBm -40,04 dB -20.87 dB
87.800 MHz 173,600 MHz 2.000 MHz 7.07284 GHz -41.54 dBm -39.16 dB -19.15 dB
173.600 MHz 260,400 MHz 2,000 MHz 7.24464 GHz -53,87 dBm -51,49 dB -11.60 dB
260,400 MHz 400,000 MHz 2,000 MHz 7.25400 GHz -53,87 dBm -51,49 dB -11.49 dB
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Spectrum J# | =
Ref Level 5.31 dBm Offset 15.31 dB Mode Auto Sweep
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@ 1Rm View
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -2.82 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.59180 GHz -53,49 dBm -50.67 dB -10.67 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.62444 GHz -44.79 dBm -41.97 dB -4.13dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.79038 GHz -46,79 dBm -43,97 dB -17.20 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 5.93368 GHz -47.97 dBm -45.15 dB -26.82 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -52,22 dBm -49,40 dB -31.07 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44524 GHz -50.54 dBm -47.72 dB -19.75 dB
340,800 MHz 511,200 MHz 5.000 MHz 5,58540 GHz -46,47 dBm -43,65 dB -5.82 dB
511.200 MHz 800,000 MHz 5.000 MHz 6.61756 GHz -54.73 dBm -51.91dB -11.91 dB
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Ref Level 10.00 dém  Offset 1531 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-70 dBm
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -3.13 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.59244 GHz -49,97 dBm -46,84 dB -6.84 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.62220 GHz -44.24 dBm -41.11dB -3.11de
-340,800 MHz -171,400 MHz 5.000 MHz 5.79406 GHz -39.65 dBm -36,52 dB -9.93dB
-171.400 MHz -170.,400 MHz 5.000 MHz 5.93368 GHz -41.63 dBm -38.50 dB -20.17 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -48,24 dBm -45,11 dB -26.78 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44476 GHz -47.84 dBm -44.71 dB -16.76 dB
340,800 MHz 511,200 MHz 5.000 MHz 5,58540 GHz -45,21 dBm -42,08 dB -4.25 dB
511,200 MHz 800,000 MHz 5.000 MHz 5,64540 GHz -49,80 dBm -46.,67 dB -5.67 dB
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Spectrum J# | =
Ref Level 5.31 dBm Offset 15.31 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -4.25 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.59276 GHz -52,76 dBm -48,50 dB -8.50 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.62572 GHz -44.78 dBm -40.53 dB -2.78 dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.79166 GHz -39.97 dBm -35,72 dB -9.02 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 5.93368 GHz -45.76 dBm -41.51dB -23.18 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -51,20 dBm -46,95 dB -28.62 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44572 GHz -49.33 dBm -45.07 dB -17.08 dB
340,800 MHz 511,200 MHz 5.000 MHz 5,58540 GHz -46,70 dBm -42,45 dB -4.62 dB
511.200 MHz 800,000 MHz 5.000 MHz 6.61804 GHz -54.41 dBm -50.16 dB -10.16 dB
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-70 dBm
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -2.68 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.59372 GHz -50,23 dBm -47.,55 dB -7.55 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.62268 GHz -45.65 dBm -42.97 dB -5.01dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.78990 GHz -45,19 dBm -42,51 dB -15.73 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 5.93368 GHz -45.76 dBm -43.08 dB -24.75 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -48,73 dBm -46,06 dB -27.72 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44460 GHz -48.06 dBm -45.39 dB -17.44 dB
340,800 MHz 511,200 MHz 5.000 MHz 5.58444 GHz -45,21 dBm -42,53 dB -4.76 dB
511,200 MHz 800,000 MHz 5.000 MHz 6.61916 GHz -49,87 dBm -47,19 dB -7.19 dB
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Ref Level 10.00 dBm  Offset 1531 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.71 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.58924 GHz -50.04 dBm -47,33 dB -7.33 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.62540 GHz -44.96 dBm -42.25 dB -4.47 dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.77084 GHz -43,67 dBm -40,97 dB -13.28 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 5.93368 GHz -44.87 dBm -42.16 dB -23.83 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -46,88 dBm -44,17 dB -25.84 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44540 GHz -47.93 dBm -45.22 dB -17.24 dB
340,800 MHz 511,200 MHz 5.000 MHz 6.61612 GHz -49,97 dBm -47,26 dB -7.26 dB
511.200 MHz 800,000 MHz 5.000 MHz 6.61996 GHz -49.78 dBm -47.07 dB -7.07 dB
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.78 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.59100 GHz -48,26 dBm -45.,47 dB -5.47 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.62524 GHz -42.90 dBm -40.12 dB -2.33dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.76924 GHz -41,13 dBm -38,35 dB -10.59 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 5.93368 GHz -44.67 dBm -41.89 dB -23.56 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -47,38 dBm -44.,60 dB -26.27 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44476 GHz -44.42 dBm -41.63 dB -13.68 dB
340,800 MHz 511,200 MHz 5.000 MHz 6.58316 GHz -42,55 dBm -39.77 dB -2.10 dB
511,200 MHz 800,000 MHz 5.000 MHz 5,62140 GHz -48,80 dBm -46,02 dB -5.02 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.44 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.59340 GHz -54,91 dBm -52.47 dB -12.47 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.62556 GHz -42.45 dBm -40.01 dB -2.24 dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.80063 GHz -45,92 dBm -43,47 dB -17.19 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 5.93368 GHz -46.45 dBm -44.01 dB -25.68 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -51,02 dBm -48,58 dB -30.24 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44572 GHz -52.93 dBm -50.49 dB -22.49 dB
340,800 MHz 511,200 MHz 5.000 MHz 5,58540 GHz -43,91 dBm -41,46 dB -3.63 dB
511.200 MHz 800,000 MHz 5.000 MHz 6.62012 GHz -56.65 dBm -54.20 dB -14.20 dB
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -2.76 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.59276 GHz -52,15 dBm -49,40 dB -9.,40 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.62444 GHz -41.12 dBm -38.36 dB -0.52 dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.76476 GHz -46,05 dBm -43,29 dB -15,32 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 5.93368 GHz -45.88 dBm -43.13 dB -24.79 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -49.,27 dBm -46,51 dB -28.18 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44556 GHz -49.73 dBm -46.97 dB -18.98 dB
340,800 MHz 511,200 MHz 5.000 MHz 5,58540 GHz -43,48 dBm -40,73 dB -2.90 dB
511,200 MHz 800,000 MHz 5.000 MHz 5,62940 GHz -54.,48 dBm 51,72 dB -11.72 dB
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